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TEST REPORT DESCRIPTION
Applicant : NINGBO UNITED WIN LONG ENTERPRISES CO., LTD.
Manufacturer . NINGBO WENERGY ELECTRONIC TECHNOLOGY CO., LTD.
Trade Mark : N/A
EUT : NeatCharge
Model No. . WE9012C-X
Power Supply . AC 100-240V, 50/60Hz

Measurement Procedure Used:

FCC CFR Title 47, Part 18, Subpart C
MP-5:1986

The device described above is tested by EMTEK (SHENZHEN) CO., LTD. to determine the maximum
emission levels emanating from the device and the severe levels of the device can endure and its
performance criterion. The measurement results are contained in this test report and EMTEK
(SHENZHEN) CO., LTD. is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is technically compliant
with the FCC requirements.

This report applies to above tested sample only and shall not be reproduced in part without written
approval of EMTEK (SHENZHEN) CO., LTD.

Date of Test : February 05, 2021 to February 22, 2021
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Modified Information

Version Report No. Revision Data Summary

Ver.1.0 ES210205017W02 / Original Version
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1. SUMMARY OF TEST RESULTS

EMISSION
Description of Test Item Standard & Limits Results
Conducted Emission at Mains |[FCC CFR Title 47, Part 18, Subpart C, Section 18.307 Pass
Terminals MP-5:1986
. . FCC CFR Title 47, Part 18, Subpart C, Section 18.305
Radiated Emission MP-5:1986 Pass
Note: N/A is an abbreviation for Not Applicable.
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product: NeatCharge
Model Number: WE9012C-X
Sample Number: 1#

Power Supply: DC24V from adapter

Modulation: Ask

Maximum Power Rate: 36.50 dBuV/m

Adapter: M/N: QS-2401000U

Input: AC 100-240V, 50/60Hz, 1.5A Max
Output: DC 24V, 1A

Frequency Range: 110kHz~135KHz

Antenna Type: Integral Antenna(Induction coil)

Antenna Gain: 0 dBi

Operating Temperature | 0°C ~ +35°C

Date of Received: February 05, 2021

2.2.Input / Output Ports

Port . Cable Cable
# Max. >3m Shielded

1 DC Line DC No Unshielded None

Name Type Comments

* Note: Use abbreviations:

AC= AC Power Port

DC= DC Power Port

N/E= Non-Electrical

I/0= Signal Input or Output Port (Not Involved in Process Control)
TP= Telecommunication Ports

2.3.Independent Operation Modes
A.ON

698 Mk Http://www.emtek.com.cn EBF&:cs.rep@emtek.com.cn
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2.4.Test Manner
Test ltems Test Voltage Operation Modes Worst case
Conducted Emission AC 120V/60Hz Mode A Mode A
Radiated Emission AC 120V/60Hz Mode A Mode A
2.5.Measuring Frequency Range
For field strength measurements:
Frequency band in which Range of frequency measurements
device operates (MHz) Lowest frequency Highest frequency
Lowest frequency generated in
[ IBelow 1.705 the device, but not lower than 9 | 30 MHz
kHz
Lowest frequency generated in
[X]1.705 to 30 the device, but not lower than 9 | 400 MHz
kHz
Lowest frequency generated in .
[130 to 500 the device or 25 MHz, Tenth harmonic or 1000 MHz,

whichever is lower whichever is higher.

Lowest frequency generated in

[]500 to 1000 the device or 100 MHz, Tenth harmonic.
whichever is lower
[JAbove 1000 do Tenth harmonic or highest

detectable emission.

For conducted powerline measurements, the frequency range over which the limits are specified will
be scanned.

2.6.Description of Test Facility

Site Description
EMC Lab. . Accredited by CNAS, 2018.11.30
The certificate is valid until 2022.10.28
The Laboratory has been assessed and proved to be in compliance with
CNAS-CL01:2018 (identical to ISO/IEC 17025:2017)
The Certificate Registration Number is L2291.

Accredited by FCC
Designation Number: CN1204
Test Firm Registration Number: 882943

Accredited by A2LA, August 25, 2020
The Certificate Number is 4321.01.

Accredited by Industry Canada
The Conformity Assessment Body Identifier is CNO008

Name of Firm . EMTEK (SHENZHEN) CO., LTD.
Site Location : Building 69, Majialong Industry Zone, Nanshan District, Shenzhen,
Guangdong, China

FMEMEERARSRETMAR ik RERS

MTEK (Shenzhen) Co., Ltd. Add: Building 69, Majialong In

www.emtek.com.cn E-mail: cs.rep@emtek.com.cn

Report No. ES210205017W02 Page 7 of 23 Ver.1.0



Access to the orld
2.7.Test Software
Item Software
Conducted Emission : EMTEK(Ver.CON-03A1)-Shenzhen
Radiated Emission : EMTEK(Ver.RA-03A1)-Shenzhen
2.8.Description of Support Device
No. Equipment Trade name Model S/N Power Cord
1 Wireless Load / S5w/7.5w/9w/15w / /
2.9.Measurement Uncertainty
Test Item Uncertainty

Conducted Emission Uncertainty

Radiated Emission Uncertainty

(3m Chamber)

. 3.06dB (9 k-150 kHz)

2.44dB (150 k-30 MHz)

2.66dB (9 k~30 MHz Polarize: X)

2.72dB (9 k~30 MHz Polarize: Y)

2.62dB (9 k~30 MHz Polarize: Z)

3.78dB (30 M~1 GHz Polarize: H)
4.27dB (30 M~1 GHz Polarize: V)
4.60dB (1~18 GHz)
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3. MEASURING DEVICE AND TEST EQUIPMENT

3.1.For Power Line Conducted Emission Measurement

Access to

World

the

Used| Equipment Manufacturer Model No. Serial No. Last Cal. DUE CAL.
X | Test Receiver gOhde e ESCS30 828985/018 | 05/16/2020 | 05/15/2021
chwarz
X L.I.S.N. Schwarzbeck NNLK8129 8129203 05/16/2020 | 05/15/2021
X 50‘;\3;’;’“&" Anritsu MP598 M20531 | 05/16/2020 | 05/15/2021
K | Pulse Limiter | Ronde& ESH3-22 100006 | 05/16/2020 | 05/15/2021
Schwarz
(] |Voltage Probe | oo & TK9416 N/A 05/16/2020 | 05/15/2021
chwarz
X SN e ENY22 1109.9508.02 | 05/16/2020 | 05/15/2021
Schwarz
3.2.For Radiated Emission Measurement(9 kHz to 30 MHz)
Used| Equipment Manufacturer Model No. Serial No. Last Cal. DUE CAL.
g | EMITest Rohde & ESU 1302.6005.26 | 05/16/2020 | 05/15/2021
Receiver Schwarz
X | Loop Antenna| Schwarzbeck FMZB 1519 1519-012 05/16/2020 | 05/15/2021
X Cable / 3M SF104-26.5 295838/4 05/16/2020 | 05/15/2021
X Cable / 6M SF104-26.5 295840/4 05/16/2020 | 05/15/2021
3.3.For Radiated Emission Measurement(30 MHz to 1 GHz)
Used| Equipment Manufacturer Model No. Serial No. Last Cal. DUE CAL.
g | EMITest Rohde & ESU 1302.6005.26 | 05/16/2020 | 05/15/2021
Receiver Schwarz
X | Pre-Amplifier HP 8447F 2944A07999 | 05/16/2020 | 05/15/2021
X | Bilog Antenna | Schwarzbeck VULB9163 142 05/16/2020 | 05/15/2021
X | Horn Antenna | Schwarzbeck BBHA 9170 BBHA9170399 | 05/16/2020 | 05/15/2021
X | Horn Antenna | Schwarzbeck BBHA 9120 D143 05/16/2020 | 05/15/2021
X Cable Schwarzbeck AK9513 ACRX1 05/16/2020 | 05/15/2021
X Cable Rosenberger N/A FP2RX2 05/16/2020 | 05/15/2021
X Cable Schwarzbeck AK9513 CRPX1 05/16/2020 | 05/15/2021
X Cable Schwarzbeck AK9513 CRRX2 05/16/2020 | 05/15/2021
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4. POWER LINE CONDUCTED EMISSION MEASUREMENT
4.1.Block Diagram of Test Setup
P Metal ground plane
Metal ground plane
Test receiver EUT AE |
80cm
LISN 2 v
LISN: Line Impedance Stabilization Network
AE: Associated equipment
EUT: Equipment under test
4.2.Conducted Limit
FCC CFR Title 47, Part 18, Subpart C, Section 18.307
[] (a) All Induction cooking ranges and ultrasonic equipment:
Frequency Conducted Limit (dBuV)
(MHz) Quasi-peak Level Average Level
0.009 = 0.05 110 -
0.05 - 0.15 90 ~ 80* -
0.15 ~ 0.5 66.0 to 56.0 * 56.0 to 46.0 *
0.5 = 5 56.0 46.0
5 = 30 60.0 50.0
Remark : * Decreases with the logarithm of the frequency.
In the above table, the tighter limit applies at the band edges.
X (b) All other part 18 consumer devices:
Frequency Conducted Limit (dBuV)
(MHz) Quasi-peak Level Average Level
0.15 = 0.50 66.0 to 56.0 * 56.0 to 46.0 *
0.50 . 5.00 56.0 46.0
5.00 = 30.00 60.0 50.0
Remark : * Decreases with the logarithm of the frequency.
In the above table, the tighter limit applies at the band edges.
FNEMEERARSROATMAR it FEEFITELUESRET X6 Http://w emt om cs.rep@emtek.com.cn
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[] (c) RF lighting devices:

Maximum RF line voltage measured with a 50 uH/50
Frequency hm LISN
(MHz) onm
uv | dBuv
Non-consumer equipment:
0.45t0 1.6 1000 60.0
1.6 to 30 3000 69.5
Consumer equipment
0.45 to 2.51 250 48.0
2.511t03.0 3000 69.5
3.0 to 30 250 48.0
Remark : * Decreases with the logarithm of the frequency.
In the above table, the tighter limit applies at the band edges.

4.3.Test Procedure

The EUT was placed on a desk 0.8 m height from the metal ground plane and 0.4 m from the
conducting wall of the shielding room and it was kept at least 0.8 m from any other grounded
conducting surface. The size of the table will nominally be 1.5 m x1.0 m.

The rear of the arrangement shall be flush with the back of the supporting tabletop unless that would
not be possible or typical of normal use.

All units of equipment forming the system under test (includes the EUT as well as connected
peripherals and associated equipment or devices) shall be arranged such that a nominal 0.1 m
separation is achieved between the neighboring units.

Connect EUT to the power mains through a line impedance stabilization network (LISN). Where the
mains cable supplied by the manufacturer is longer than 1 m, the excess should be folded at the
centre into a bundle no longer than 0.4 m, so that its length is shortened to 1 m.

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 9 kHz or 150 kHz to 30 MHz was sweep.

Set the test-receiver system to quasi peak detect function and average detect function, and to
measure the conducted emissions values.

Test results were obtained from the following equation:
Measurement (dBuV) =Correct Factor (dB) + Reading (dBpV)
Over (dB) = Measurement (dBpV) - Limit (dBpV)

4.4.Measuring Results

Pass.

Please refer to following pages.
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100.0 dBu¥

Limit1: —_—
Limit2: —_

50 u'a‘lllI A

(i I.f

e
s LR

g
’t,.k [ \J;MM

0.0
0.150 05 [MHz) 5 30.000
Site site #1 Phase: L1 Temperature: 24
Limit: (CE)FCC PART 18 (consumer devices)_QP Power: AC 120V/60Hz Huridity: 30 %
Mode: ON
Note:
Reading Correct Measure-
No. Mk.  Fregq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuv dBuv dB Detector Comment
1 0.1500 46.10 1010 56.20 66.00 -9.80 QP
2 0.1500 2380 1010 33.90 66.00 -22.10  AVG
3 0.1580 4580 1010 5590 6557 -9.67 QP
4 0.1580 2170 1010 31.80 6557 2377  AVG
5 0.2380 46.20 1009 56.29 6217 -588 QP
6 0.2380 2900 1009 39.09 5217 1308 AVG
7 41420 2970 1028 3998 56.00 -16.02 QP
8 41420 2810 1028 3838 46.00 -7.62 AVG
9 16.0940 3330 10.56 43.86 60.00 -16.14 QP
10 16.0940 2180 1056 32.36 50.00 1764 AVG
11 18.2260 3540 1059 4599  60.00 -14.01 QP
12 *  18.2260 3380 1059 4439 5000 -561 AVG
FNEMTERABSROEEAT i FERITEUESRETLEEH MY www.emtek.com.cn 3%:cs.rep@emtek.com.cn
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100.0 dBuV¥
Limit1: —_—
Limit2: —_
|
L1 .ﬂ‘l. |
1'-‘
“T '[Hr'"
.'hll | [ I | | | | l 1ty
.-\ J1 | Il [ l i [ | I I| I | |IlI | ||I|ﬁ|
AT | ' | - il i
v il | |‘ I
/W y \«rfl \ H' 11|-'-u.|.|.- II I iy
\{ﬂ(th_ _ A R |f.| [l ‘ .
ﬂ;Lﬂ.ﬂ L ALl : l
WAl ‘4||1 s i
AYL
oo
0.150 0.5 [MHz) 5 30.000
Site site #1 Phase: N Temperature: 24
Limit: (CE)FCC PART 18 (consumer devices)_QP Power: AC 120Vi60Hz Huridity: 30 %
Mode: ON
Note:
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuv dBuv dB Detector Comment
1 0.1500 4820 1010 58.30 66.00 -7.70 QP
2 0.1500 2990 1010 40.00 56.00 -16.00 AVG
3 0.1740 4390 1009 53.99 6477 1078 QP
4 0.1740 2470 1009 3479 5477 1998 AVG
5 0.2340 4500 1009 55.09 6231 -7.22 QP
6 0.2340 2670 10.09 36.79 5231 1552 AVG
7 15.2660 2320 10.55 3375 60.00 -26.25 QP
8 15 2660 19.00 10.55 2955 50.00 -2045 AVG
9 16.4500 2560 1056 36.16 60.00 -23.84 QP
10 16.4500 2220 1056 3276 5000 1724 AVG
11 18.4620 3530 1059 4589 60.00 -14.11 apP
12 * 18.4620 3420 1059 4479 5000 521 AVG
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5. RADIATED EMISSION MEASUREMENT (9 KHz to 30 MHz)
5.1.Block Diagram of Test Setup
.,— Jme- —|..
Turntable«
EUTY
0.8 me Tests
' 7| Receiver-
Ground Plan Coaxial Cable'/

K@)

Jorld

5.2.Radiated Limit

FCC CFR Title 47, Part 18, Subpart C, Section 18.305
b) The field strength limits shall be the following:

Equipment Operating RF Power generated Field strength Distance
frequency by equipment (watts limit (uV/m) (meters)
X Any type unless Any ISM Below 500 25 300
otherwise specified frequency 500 or more 25xSQRT 300*
(miscellaneous) (power/500)
Any non-ISM Below 500 15 300
frequency 500 or more 15xSQRT 300*
(power/500)
[] Industrial heaters On or below Any 10 1,600
and RF stabilized arc 5.725 MHz
welders Above 5.725 Any - -
MHz
[] Medical diathermy  Any ISM Any 25 300
frequency
Any non-ISM Any 15 300
frequency
[] Ultrasonic Below 490 kHz Below 500 2,400/F(kHz) 300
500 or more 2,400/F(kHz) 300***
xSQRT(power/
500)
490 to 1600 kHz ~ Any 24,000/F(kHz) 30
Above 1600 kHz  Any 15 30
[] Induction cooking Below 90 kHz Any 1500 30%***
ranges On or above Any 300 30****
90 kHz
ENENREEARSEHERLR i SEFNTHURSRETWEHE Mit:Http://www.emtek.com.cn EB%5:cs.rep@emtek.com.cn
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Remark :

*Field strength may not exceed 10 1 V/m at 1600 meters. Consumer equipment operating below
1000 MHz is not permitted the increase in field strength otherwise permitted here for power over 500
watts.

** Reduced to the greatest extent possible.

*** Field strength may not exceed 10 1 V/m at 1600 meters. Consumer equipment is not permitted
the increase in field strength otherwise permitted here for over 500 watts.

**** Induction cooking ranges manufactured prior to February 1, 1980, shall be subject to the field
strength limits for miscellaneous ISM equipment.

5.3.Test Procedure

The EUT was placed on a non-conductive table whose total height equaled 80 cm. All units of
equipment forming the system under test (includes the EUT as well as connected peripherals and
associated equipment or devices) shall be arranged such that a nominal 0.1 m separation is achieved
between the neighboring units. Where the mains cable supplied by the manufacturer is longer than 1
m, the excess should be folded at the centre into a bundle no longer than 0.4 m, so that its length is
shortened to 1 m.

The EUT was set 3 meters away from the receiving antenna that was mounted on a non-conductive
mast. The antenna fixed in 2 meters to find out the maximum emission level.

The turntable can rotate 360 degree to determine the position of the maximum emission level.

The initial testing identified the frequency that has the highest disturbance relative to the limit while
operating the EUT in typical modes of operation and cable positions in a test setup representative of
typical system configuration.

The identification of the frequency of highest emission with respect to the limit was found by
investigating emissions at a number of significant frequencies. The probable frequency of maximum
emission had been found and that the associated cable and EUT configuration and mode of
operation had been identified.

The bandwidth 200 Hz for measurements below 150 kHz
The bandwidth 9 kHz for measurements from 150 kHz to 30 MHz

Test results were obtained from the following equation:
Measurement (dBuV) =Correct Factor (dB) + Reading (dBpV)
Over (dB) = Measurement (dBpV) - Limit (dBpV)

5.4.Measuring Results

Pass.
Please refer to following pages.

Note:

1 This product belongs to all other part 18 consumer devices, the field strength limit is 15 uV/m at
300 meters.

2 limit: 20log(15 uV/m)+20log(300/3)=23.52+40=63.52dBuV/m at 3 meter.
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127.0  dBu¥/m

FCC Part18 [(Hon-1SM) [9K-30HHZ) -
117 FCC Part18 (Hon-15M] [9K-30MHz] -
107
a7
/7
77
B7
&7
A7
a7 1
bl
27 254
17
7.0
0.009 [MHz) 0.150
Site Radiated Emission 3m #1 Polarization: Temperature: 205
Limit: FCC Part18 (Non-ISM) (9K-30MHz) Power: AC 120V/60Hz Humidity: 48%
Mode:ON
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit  Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
1 0.0182 15.91 2059 36.50 6352 -27.02 AVG
2" 0.0343 18.87 2063 39.50 6352 -2402 AVG
3 0.0629 1877 2073 39.50 6352 -2402 AVG
4 0.0810 9.1 20.69 29.80 63.52 -33.72 AVG
5 0.0990 5.18 20.74 2590 63.52 -37.62 AVG
6 0.1250 16.08 20.42 36.50 6352 -27.02 AVG
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117.0  dBuV/m

FCC Part18 [Hon-1SH) (9K-30MHz] —
107 FCC Pat18 [Hon1SM] [9K.-30MHz] -
ar
87
Ir
BT
b7
47
! i 3 3 :
a7 i X
27
17.0
0.150 [MHz) 20.000
Site Radiated Emission 3m #1 Polarization: Temperature: 205
Limit: FCC Part18 (Non-1ISM) (9K-30MHz) Power: AC 120Vi60Hz Humidity: 45 %
Mode:ON
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuvim dBu\vim dB Detector cm degree  Comment
1 0.1799 21.15 20.35 41.50 63.52 -2202 AVG
2 0.5381 15.49 21.01 36.50 6352 -2702 AVG
3 15113 19.82 2098 40.80 6352 -2272 AVG
4 * 2.8365 2253 2067 4320 6352 -2032 AVG
5 6.6871 17.62 2058 3820 6352 -2532 AVG
6 13.5526 13.39 2021 33.60 6352 -2992 AVG
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6. RADIATED EMISSION MEASUREMENT (30 MHz to 1 GHz)

6.1.Block Diagram of Test Setup

RF Cable —»

<— 3mCor 10m) —»

>

4m
e B
““ > $
80cm
— Test Table & Turntablel v
Test Receiver /
Ground Plane
6.2.Radiated Limit
FCC CFR Title 47, Part 18, Subpart C, Section 18.305
b) The field strength limits shall be the following:
Equipment Operating RF Power generated Field strength Distance
frequency by equipment (watts limit (uV/m) (meters)
X Any type unless Any ISM Below 500 25 300
otherwise specified frequency 500 or more 25xSQRT 300*
(miscellaneous) (power/500)
Any non-ISM Below 500 15 300
frequency 500 or more 15xSQRT 300*
(power/500)
[] Industrial heaters On or below Any 10 1,600
and RF stabilized arc 5.725 MHz
welders Above 5.725 Any - -
MHz
[] Medical diathermy  Any ISM Any 25 300
frequency
Any non-ISM Any 15 300
frequency
[] Ultrasonic Below 490 kHz Below 500 2,400/F(kHz) 300
500 or more 2,400/F(kHz) 300***
xSQRT(power/
500)
490 to 1600 kHz ~ Any 24,000/F(kHz) 30
Above 1600 kHz  Any 15 30
[] Induction cooking Below 90 kHz Any 1500 30%***
ranges On or above Any 300 30****
90 kHz
ENEMPEEARSROERAR i RERITAUESRETUEESS MWit:Hitp emtek.com.cn &7 cs.rep@emtek.com.cn
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6.3.

Remark :

*Field strength may not exceed 10 1 V/m at 1600 meters. Consumer equipment operating below
1000 MHz is not permitted the increase in field strength otherwise permitted here for power over 500
watts.

** Reduced to the greatest extent possible.

*** Field strength may not exceed 10 1 V/m at 1600 meters. Consumer equipment is not permitted
the increase in field strength otherwise permitted here for over 500 watts.

**** Induction cooking ranges manufactured prior to February 1, 1980, shall be subject to the field
strength limits for miscellaneous ISM equipment.

c) The field strength limits for RF lighting devices shall be the following:

Field strength limit
ST R 30 meters (pV/m) 3 meters (dBpV/m)
[INon-consumer equipment:
30-88 30 49.5
88-216 50 54.0
216-1000 70 56.9
[IConsumer equipment:
30-88 10 40.0
88-216 15 435
216-1000 20 46.0
Remark :

1. The tighter limit shall apply at the boundary between two frequency ranges.

2. Testing for compliance with these limits may be made at closer distances, provided a sufficient
number of measurements are taken to plot the radiation pattern, to determine the major lobes of
radiation, and to determine the expected field strength level at 30, 300, or 1600 meters. Alternatively,
if measurements are made at only one closer fixed distance, then the permissible field strength limits
shall be adjusted using 1/d as an attenuation factor.

Test Procedure

The EUT was placed on a non-conductive table whose total height equaled 80 cm. All units of
equipment forming the system under test (includes the EUT as well as connected peripherals and
associated equipment or devices) shall be arranged such that a nominal 0.1 m separation is achieved
between the neighboring units. Where the mains cable supplied by the manufacturer is longer than 1
m, the excess should be folded at the centre into a bundle no longer than 0.4 m, so that its length is
shortened to 1 m.

The EUT was set 3 meters away from the receiving antenna that was mounted on a non-conductive
mast. The antenna can move up and down between 1 to 4 meters to find out the maximum emission
level.

The turntable can rotate 360 degree to determine the position of the maximum emission level.

The initial testing identified the frequency that has the highest disturbance relative to the limit while
operating the EUT in typical modes of operation and cable positions in a test setup representative of
typical system configuration.
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The identification of the frequency of highest emission with respect to the limit was found by
investigating emissions at a number of significant frequencies. The probable frequency of maximum
emission had been found and that the associated cable and EUT configuration and mode of
operation had been identified.

The bandwidth 100 kHz for measurements from 30 MHz to 1000 MHz
Test results were obtained from the following equation:
Emission level (dBuV/m) = Antenna Factor -Amp Factor +Cable Loss + Reading

Margin (dB) = Emission Level (dBuV/m) - Limit (dBuV/m)

6.4.Measuring Results

Pass.
Please refer to following pages.

Note:
1 This product belongs to all other part 18 consumer devices, the field strength limit is 15 uV/m at

300 meters.
2 limit: 20log(15 uV/m)+20log(300/3)=23.52+40=63.52dBuV/m at 3 meter.
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100.0  dBu¥/m

FCT Parti® (Non1SH) 3 -

a0 FCC Part18 [Non15M) 3 —

80

70

60

50

40 1 :

g 5
4

30

20

10

0.0

30000 ] [CLE] 400,00
Site Radiated Emission 3m #1 Polarization: Vertical Temperafure: 24
Limit: FCC Part18 (Non-ISM} 3M Power: AC 120V/60Hz Humidity: 35 %
Mode:ON
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuvY dB dBuv/m dBuVim dB Detector cm degree  Comment

1 42.5587 58.68 -21.61 37.07 63.52 -26.45 AVG
2 44 4746 57657 2132 36.25 63.52 2727 AVG
3 * 535929 5849  -21.01 38.48 63.52 -25.04 AVG
4 61.1617 5394 2350 30.44 63.52 -33.08 AVG
5
6

71.2607 59.89 -25.95 33.94 6352 -2958 AVG
123.7265 54565 2537 2918 6352 -3434 AVG
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100.0  dBu¥/m

FCC Parti® (Non-15M] 3 —

90 FCC Part18 (Hon-15M] 34 -

oo

FiL

60

50

40

30

12

20 5

10

0.

30,000 B0 MHz) 4D0.00
Site Radiated Emission 3m #1 Polarization: Horizontal Temperature: 24
Limit: FCC Part18 (Non-ISM) 3M Power: AC 120V/60Hz Humidity: 55 %
Mode:ON
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Owver Height Degree
MHz dBuv dB dBuvi/m dBuVim dB Detector cm degree  Comment

1 42.3387 4311 -21.64 2147 6352 4205 AVG
2 440161 41.87 -21.46 2041 63.52 -43.11 AVG
3 542915 50.50 -21.08 2942 6352 -3410 AVG
4 * 549992 50.83 -21.26 2957 6352 -3395 AVG
5
6

74.2762 4464 -26.96 17.68 63.52 -4584 AVG
207.1693 4727 2371 23.56 63.52 -39.96 AVG

*** End of Report ***
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Statement

1. FRELEMGEASFR "REIREEHE" T3

This report will be void without authorized signature or special seal for testing report.

2. REVFARNRENMSEHOES,

This report shall not be copied partly without authorization.

3. MREAMGUERONENERBR, EIEXIERAIRMMERIES MRS,
The test results or observations are applicable only to tested sample. Client shall be responsible for

representativeness of the sample and authenticity of the material.

4. FEUREHENMBEREEIFHRASUIZIBMRRAESTER, (MEAZFEE. B, BFEERERR
EHIEERER;
The observations or tests with special mark fall outside the scope of accreditation, and are only used for

purpose of commission, research, training, internal quality control etc.

5. MEUHREUSSEF THEEHIRE, REBMMIERATRIXG, ALWENRKERXEE, BINE.
R B E BRTRAERIRRI,
The test results or observations are provided in accordance with measured value, without taking risks caused
by uncertainty into account. Without explicit stipulation in special agreements, standards or regulations,

EMTEK shall not assume any responsibility.

6. MAEUREEERFIN, BFTREREZHIE 20 HAIEL;

Objections shall be raised within 20 days from the date receiving the report.
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